ANDOL

BAKER TRAILER
SUPPLEMENT
PARTS LIST

1900 NORTH STREET
MARYSVILLE, KANSAS 66508
(785) 562-5381

F-260-1197 : 11/97






ILLUSTRATED PARTS LIST

410-102724

Figure 1-1 General Assembly

GENERAL ASSEMBLY _

ITEM PAGE/PART NO. DESCRIPTION QTy.

1 12 SIDE CONTAINER SUPPORT ASSEMBLY

2 1-3 DECK ROLLER ASSEMBLY

3 1-4 CONTAINER TANK RAMP ASSEMBLY

4 1-6-1-7 MECHANISM TANK CARRIER ASSEMBLY

5 1-8 -1-9 CYLINDER, HYDRAULIC 16"

6 1-10 - 1-11 REMOTE CONTROL

7 112 WHEEL STORAGE BOX INSTALLATION

8 1-13 STORAGE ROLLERS BOX INSTALLATION

! 1-14 WINCH CABLE BOTTOM SLOPE GUIDE ASSEMBLY

10 115 AIR SHIFT FOR WINCH Wf REMOTE

11 7820 LOW PROFILE STRAP RATCHETS



755m101213

Figure 1-2 Side Container Support Assemhbly

SIDE CONTAINER SUPPORT ASSEMBLY
ITEM PART NO.

DESCRIPTION

QTY.

101213

SUPPORT, ASSEMBLY CONTAINER SIDE

101212
1-654-010125-09

SUPPORT WELDMENT CONTAINER SIDE
SCREW HEX HEAD CAP 1-8 X 3 GR8

1-861-010032-25
1-861-010034-21

WASHER FLAT 1"
WASHER SPLIT LOCK 1"

Qb N —

1-612-010008-10

NUT HEAVY HEX 1-8 GR5

EELN) (DU, N N UL, NP



<:> USE ITEM 8 AND ITEM 2 WHEN MOUNTED IN TOP HOLE.

<:> USE ITEM 4 WHEN MOUNTED IN LOWER HOLE.
USE TITEM 3 WHEN MOUNTED IN [LDWER HOLE AND USING ITEM 5.

B45m100355

Figure 1-3 Deck Roller Assembly

DECK ROLLER ASSEMBLY

I[TEM PART NO. DESCRIPTION QTy.
101205 ROLLERS, ASSEMBELY 317A HALF DECK
1 100415 PIN WELLDMENT DECK ROLLER 9
2 516-22PTL RETAINING PIN MUD FLAP 98
3 100386 PIN WELDMENT ROLLER LONG 9
4 100388 PIN WELLDMENT ROLLER SHORT 9
5 100417 ROLLER WELDMENT SIDE SHIFT 9
6 100368 BUSHING NARRQOW 9
7 100393 ROLLER ASSEMBLY DECK 9
TA 100369 BUSHING OILUBE 1-3/8 X 1-5/8 X 1-1/2 2
{ONE BUSHING PRESSED IN EACH END OF TUBE)
8 101283 TUBE ROUND 2-1/2 X 1-1/2 X 2 9



B19m 100368

Figure 14 Container Tank Ramp Assembly

CONTAINER TANK RAMP ASSEMBLY

ITEM PART NO. DESCRIPTION QTy.
100366 RAMP ASSEMBLY CONTAINER TANK (ITEMS 1-7)
1 3485L LOCK HITCH PIN 2
2 101184 RAMP WELDMENT SLOPE 2
3 100871 ANCHOR WELDMENT RAMP STORAGE 2
4 100867 NUT WELDMENT 3/4-10 2
5 1-654-010061-16 SCREW HEX CAP 3/4-10 X 5-1/2 2
3 1-861-010032-21 WASHER FLAT 3/4 2
7 1-512-010005-15 NUT HEX LOCK GRB 3/4-10 2
8 100870 RAMP WELDMENT CONTAINER 1
9 101209 RAMP WELDMENT CONTAINER TALL 1

*

NOTE: USE EITHER P/N 100386 OR 100388 CALLED OUT IN ROLLER ASSEMBLY P/N 100365.




I~
[u]
m
@)
(@]
—

E
<
w

Figure 1-5 Mechanism Tank Carrier Assembly (1 of 2)

1-5



184mo 100367

PRESSURE

\a/ HOSE
©

Figure 1-6 MechanismTank Carrier Assembly (2 of 2)

MECHANISM TANK CARRIER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY.

1 100696 STRAP RATCHET ASSEMBLY 2
2 100544 STRAP ASSEMBLY 2
3 *3-846-010152-03 VALVE ASSEMBLY, 3 SPOOL 1
4 1-654-010051-07 SCREW HEX HEAD CAP 3/8-16 X 1-1/2 4
5 1-510-010001 NUT FLANGE LOCK 3/8-16 28
6 2021-12-8% ADAPTER 1
7 1V0208 REMOTE POWER BEYOND 1
8 203102-12-12S ADAPTER, TEE 2
9 1-397-010304031 HOSE ASSEMBLY 1
10 100561 HOSE ASSEMBLY 1
11 100562 HOSE ASSEMBLY 1
12 1-826-010002 REGULATOR FLOW 1

101825 SEAL KIT, FLOW REGULATOR 1
13 3-482-010267 MOUNT FLOW REGULATOR 1
14 1-512-010005-03 NUT HEX LOCK 5/16-18 GR8 2
15 1-861-010032-09 WASHER FLAT 5/16 2
16 1-654-010049-11 SCREW HEX HEAD CAP 5/16-18 X 2-1/2 2
17 100560 HOSE ASSEMBLY 1
18 2062-8-85 ADAPTER 4
19 2062-8-65 ELBOW 20° 1
20 100697 PLUG DUST HYDRAULIC 2



MECHANISM TANK CARRIER ASSEMBLY

* SEE PARTS BREAKDOWN IN 317A PARTS LIST

ITEM PART NO. DESCRIPTION QTY.
21 100559 HOSE ASSEMBLY 2
22 2-181-010001 CLAMP 25
23 7/8MACH BUSH BUSHING MACHINERY 4
24 4050-4 COUPLER BODY HALF FEMALE 2
25 8010-4 COUPLER MALE 2
26 102209 SCREW HEX HEAD CAP 3/4-10 X 7 GR8 2
27 1-397-010112 HOSE ASSEMBLY 1
28 3-242-010217 CYLINDER HYDRAULIC 5 X 16 (SEE PAGE 1-9) 1
29 2-557-010006 PIN LOWER RADIUS ROD 4
30 1-557-010362-54 PIN COTTER 12
31 1-397-010114 HOSE ASSEMBLY 1
32 100565 HOSE ASSEMBLY 1
33 1-007-010008 ELBOW 90° O-RING W/ RESTRICTCR 4
34 3-242-010216 CYLINDER HYDRAULIC 4-3/4 X 16 (SEE PAGE 1-9) 1
35 100571 DECAL INSTRUCT TANK LIFT 1
36 2062-12-88 ADAPTER 90° 1
37 T120R TYTON STRAP 10
38 100698 CAP DUST HYDRAULIC 2
30 1-298-010001-1 ZERK FITTING 1/4 2
40 100526 STAND TANK WELDMENT i
41 100504 SUPPORT TANK PIVOT WELDMENT 1
42 3485L LOCK HITCH PIN 4
43 100439 TUBE WELDMENT PIVOT SPACER 1
44 101360 STRAP, RATCHET ASSEMBLY 2" END LOOP 2
45 100847 BAR OFFSET PINCH 1
46 100868 TUBE ROUND 4
47 100845 WRENCH COMBINATION 15/16 1
48 100434 ANCHOR PIVOT TANK WELDMENT 1
49 100848 WRENCH COMBINATION 1-1/2 1
50 100849 WRENCH COMBINATION 1-5/8 1
51 1-861-010032-21 WASHER, FLAT 3/4 4
52 1-861-010034-17 WASHER, SPLIT LOCK 3/4 2
53 1-654-010125-20 SCREW HEX HEAD CAP 1-8 X 7-1/2 GR8 B
54 1-861-010032-25 WASHER FLAT 1" 16
55 1-861-010034-21 WASHER SPLIT LOCK 1" 8
56 1-654-010125-09 SCREW HEX HEAD CAP 1-8 X 3 GR8 2
57 2-557-010087 PIN HINGE 2
58 100861 SUPPORT WELDMENT TANK REAR LH 1
59 1-512-010006-10 NUT HEAVY HEX 1-8 GR5 8
60 100862 SUPPORT WELDMENT TANK REAR RH i
81 100865 SUPPORT WELDMENT TANK FRONT LH 1
62 100866 SUPPORT WELDMENT TANK FRONT RH 1
63 100874 SUPPORT WELDMENT 8 TANK 4
64 1-654-010128-18 SCREW ROUND HEAD SQUARE NECK 5/8-11 X 6-1/2 8
65 1-512-010007-11 NUT HEX 5/8-11 GR2 . 8
66 1-861-010032-19 WASHER FLAT 5/8 8
67 1-861-010034-15 WASHER SPLIT LOCK 5/8 8
68 1-512-010006-08 NUT, HEAVY HEX 3/4-10 2
69 *3-848-010152-10 VALVE ASSEMBLY, 3 SPOOL REF
70 2062-12-12S ADAPTER 90 REF
71 3-482-010563 MOUNT WELDMENT, VALVE, HYD/PNEUMATIC 1
72 1-007-010025 PLUG, 3/4-16 O-RING BOSS 4
73 1-654-010051-09 SCREW, HEX HEAD CAP 3/8-16 X 2 GR5 3



2mc410-011308

Figure 1-7 Cylinder, Hydraulic 16"

1-8



CYLINDER, HYDRAULIC 16"

ITEM 4-3/4"X18" 5"X16" DESCRIPTION QTy.
3-242.010216 3-242-010217 CYLINDER
1 010800690 010800702 ROD, PISTON 1
2 062100549 062100547 TUBE 1
3 170301215 170301215 TIE ROD ASSY 4
4 142100019 142100020 BUTT 1
5 082100284 082100293 GLAND 1
6 072100244 072100245 PISTON 1
7 100000326 100000326 CLEVIS ASSY 1
8 220000211 220000211 NUT, LOCK 1
9 " [ P]N 2
10 b o COTTER PIN 4
11 200300104 200300104 PLUG, PORT 1
12 200013106 200013106 PLUG, PLASTIC 2
13 200300040 200300040 PLUG, PORT 1
14 230010405 230010405 DECAL 1
15 230010407 230010407 DECAL 1
*16 240011113 240011114 BEARING RING 2
*17 240000029 240000029 O-RING 1
*18 240000156 240000157 O-RING 1
*19 240000246 240000248 O-RING 2
*20 240061246 240061248 BU-WASHER 2
*21 240035156 240035157 TEFLON SEAL 1
*22 240020059 240020059 U-CUP 1
*23 250014150 250014150 WIPER 1
24 210800205 210800205 BUSHING 1
25 230010606 230010608 WARNING DECAL 1

*PMCK-AM-2542

*PMCK-AM-2536

PACKING KIT

Hk

SEE MECHANISM TANK CARRIER ASSEMBLY PAGE 1-6 FOR P/N OF PINS



r it A
BLUE
BROWN 3L UE ’/_
JHITEC) 4A 4B 4C (19
*\ RED I:DWEET)TD @
YELLOW a1l L WHITE(-) WHITEL -
AT AIR [REMOTE]
N GREEN CYL INDER
_ \ fNHITE & jé
:A\ WHITE 2913031
‘Q

o
N
=@ GREEN (52
N .o
(TOP PORT /— ORANGE
. AIR CYLINDER)
(SIDE PORT ORANGE
AIR CYLINDER) "’7
LNINCH
YELLOW) M g
®/ Té%ww) EGREEN) (BLACK © &
ERED] ENHITEg
[>] 1
[« -] TANK
° TILT
(YELLDOW)
(GREEN)

=3
o n
°o's l=|
[s]

[+ ]

407m100764

Figure 1-8 Remote Control

110




REMOTE CONTROL

ITEM PART NO. DESCRIPTION QTY.
100764 HYDRAULIC, REMOTE 4TH VALVE
1 2-879-010105 WIRE INSULATED 34FT
2 2-879-010106 WIRE INSULATED 34FT
3 12412318-1 SWITCH TOGGLE SPST 1
4 12412330 TOGGLE BOOT 1
5 2-870-010102 WIRE [NSULATED 18 AWG WHITE a2
8 3-201-010001 CONDUIT PLASTIC FLEX 36FT
g 3-843-010015 VALVE PNEUMATIC 1
10 1-203-010040-3 CONNECTOR PUSH-ON FEMALE INSERT 4
11 3-161-010034 CAP MODIFIED VALVE SPOOL 1
12 3-007-010039 ADAPTER AIR CYLINDER 1
13 3-711-010055 SPACER MALE-FEMALE 4
14 3-482-010288 MOUNT AIR CYLINDER VALVE 1
15 3-238-010001 CYLINDER AIR 1
16 1-287-010008-01 FITTING AIR 90° 1
17 NB-2-016 TUBING NYLON FLEX 4FT
18 68CA-2-2 CONNECTOR MALE 3
19 3-272-010021 ELECTRICAL BUTT SPLICE 3
20 3-272-010022 ELECTRICAL BUTT SPLICE 2
21 1-879-010007 WIRE 14 AWG YELLOW 0.5
22 1-879-010006 WIRE 14 AWG GREEN 0.5
23 1-203-010040-6 CONNECTOR 2
24 100571 DECAL INSTRUCT TANK LIFT 1
25 3-573-010057 DECAL INSTRUCTION 1
26 3-573-010438 DECAL REMOTE MANUAL SWITCH 1
27 622-2967-003 RECEPTACLE 1
28 622-2967-014 PIN 3
29 622-2967-020 WEDGE 3 POSITION PLUG 2
30 622-2867-004 PLUG 3 POSITION 1
31 622-2867-016 SOCKET 3

1-11



I15m| 00887

Figure 1-9 Wheel Storage Box Installation

WHEEL STORAGE BOX INSTALLATION
ITEM__PART NO.

DESCRIPTION

QrY.

100897

BOX INSTALL, WHEEL STORAGE

1-512-010005-09
1-557-010362-40

NUT HEX LOCK 1/2-13 GRB
PIN COTTER 5/32 X 1-1/4

1-654-010055-02
1-861-010032-11

SCREW HEX HEAD CAP 1/2-13 X 1-1/4 GR5
WASHER FLAT 3/8

1-861-010032-15
100848

WASHER FLAT 1/2
LOCK, STEEL, KEYED

00~ O7|8 N —

1-12

100896
3-360-010014

BOX WELDMENT WHEEL AND PIN STORAGE
HANDLE TOOL COMP

=l 0N BN D



I15ml00889

ITEM PART NO.

Figure 1-10 Sterage Rollers Box Installation

STORAGE ROLLERS BOX INSTALLATION

DESCRIPTION Qry.
100889 STORAGE ROLLERS BOX INSTALLATION
1 1-512-010005-09 NUT HEX LOCK 1/2-13 GRB 4
2 1-654-010055-02 SCREW HEX HEAD CAP 1/2-13 X 1-1/4 GR5 4
3 1-861-010032-15 WASHER FLAT 1/2 8
4 1008486 LOCK, STEEL, KEYED 1
5 100886 BOX WELDMENT STORAGE ROLLERS 1
8 100888 PIN WELDMENT TOOL BOX ROLLERS 1

113




352mI00879

WINCH CABLE BOTTOM SLOPE GUIDE ASSEMBLY

Figure 1-11 Winch Air Shift Cylinder

ITEM PART NO. DESCRIPTION Qry.
100879 GUIDE ASSEMBLY, WINCH CABLE BOTTOM SLOPE
1 1-298-010001-1 FITTING GREASE 1
2 1-512-010005-09 NUT HEX LOCK 1/2-13 GRB 4
3 1-654-010051-03 SCREW HEX HEAD CAP 3/8-16 X 3/4 GR5 1
4 1-861-010032-15 WASHER FLAT 1/2 4
5 1-861-010034-11 WASHER SPLIT LOCK 3/8 1
6 100877 ' ANCHOR WELDMENT ROLLER SLOPE 1
7 100878 ROLLER CABLE SLOPE 1
8 100938 TUBE SLOPE ROLLER SUPPORT 1
9 100939 SCREW ROUND HEAD SQUARE NECK 1/2-13 X 5-1/2 4
10 105-0140 GREASE MOBIL LUBE (NOT SHOWN) AR
1 105-0327 LOCTITE (NOT SHOWN) AR
12 102224 PIN ROLLER SLOPE 1
13 3-565-010770 PLATE CABLE GUIDE LOCK 1
14 AA-1703-10 SLEEVE BEARING 2

1-14



12—

ATTACHES TO
TRAILER BEAM
NEAR PULL
HANDLE OF
ITEM 2K

CONNECT TO
EMERGENCY
AIR LINE

3maB873-010179

Figure 1-12 Air Shift For Winch w/ Remote

AIR SHIFT FOR WINCH W/ REMOTE

ITEM PART NO. DESCRIPTION QTY.

1 3-873-010129-2 WINCH ASSEMBLY 20,000 LB (NOT SHOWN) REF
2 3-873-010117 WINCH AIR SHIFT KIT (INCLUDES ITEMS 2A-2M) 1
2A C2001 CYLINDER, AIR (SEE PAGE 1-16) 1
2B 1486 CAPSCREW 2
2C 1211 NUT 2
2D 1210 WASHER 2
2E 2390 BRACKET 1
2F 1976 PIN 1
2G 2356 COTTER PIN 1
2H 1766 WASHER 1
2J 1161 NUT 1
2K *3-843-010008 VALVE AIR 3 WAY 2 POS PUSH-PULL i
2L 1-833-010001 TUBING 1/4 AR
2M 1-297-010008-05 FITTING AIR 80 5
3 1-297-010015-06 FITTING, AIR TEE 1
4 1-297-010022-02 FITTING, AIR 1/4 1
5 905-54-107 BRAKE PROTECTION VALVE 1
6 1-297-010008-07 FITTING, AIR 90 1
7 1-654-010047-09 SCREW, HEX HEAD CAP 1/4-20 X 1-3/4 GR5 2
8 1/4-20HFLN NUT, HEX LOCK GRB 4
9 1-297-010020-02 FITTING, PIPE 1/4 1
10 1/4FW WASHER, FLAT 4
11 3-150-010186 BUSHING, WINCH REMOTE LEVER 1
12 101856 DECAL, WINCH FREE WHEEL 1
* NO REPLACEMENT PARTS AVAILABLE

115



3mb873-01C179

Figure 1-13 Winch Air Shift Cylinder

WINCH AIR SHIFT CYLINDER

ITEM PART NO. DESCRIPTION QTY
C2001 CYLINDER, AIR
1 1128 CAP SCREW 4
2 1272 REAR COVER PLATE 1
3 1277 - TUBE 1
4 2388 PISTON ROD 1
5 1271 FRONT COVER PLATE 1
6 1723 NUT 4
7 1274 BACK-UP RING 2
8 1275 O-RING 1
9 1273 PISTON 1
10 1276 O-RING 1
11 1974 CLEVIS 1
12 1224 NUT 1
13 2389 BRACKET 1
14 1766 LOCK WASHER 4
15 3109 O-RING KIT FOR CYLINDER {NOT SHOWN) 1

116



NOTES

117






NUMERICAL INDEX

PART PAGE PART PAGE PART PAGE
010800690 09 100868 07 1-287-010020-02 15
010800702 09 100870 04 1-287-010022-02 15
062100547 09 100871 04 1-298-010001-1 07
062100549 09 100874 07 1-298-010001-1 14
072100244 09 100877 14 1-397-010112 07
072100245 09 100878 14 1-397-010114 07
082100284 09 100879 14 1-397-010304031 06
082100293 09 100886 13 142100019 09
100000326 09 100888 13 142100020 09
100000326 09 100889 13 1486 15
100366 04 100896 12 1-510-010001 06
100368 03 100897 12 1-512-010005-03 06
100369 03 100938 14 1-512-010005-09 12
100386 03 100838 14 1-512-010005-09 13
100388 03 101184 04 1-512-010005-09 14
100393 03 101205 03 1-512-010005-15 04
100415 03 101209 04 1-512-010006-08 07
100417 03 101212 02 1-512-010006-10 02
100434 07 101213 02 1-512-010006-10 07
100439 07 101293 03 1-512-010007-11 07
100504 07 101360 07 1-557-010362-40 12
100526 07 101825 06 1-557-010362-54 07
100544 06 101856 15 1-626-010002 06
100559 07 102209 07 1-654-010047-09 15
100560 06 102224 14 1-654-010049-11 06
100561 06 105-0140 14 1-654-0100561-03 14
100562 06 105-0327 14 1-654-010051-07 06
100565 07 1128 16 1-654-010051-09 07
100571 07 1161 15 1-654-010055-02 12
100571 11 1-203-010040-3 11 1-654-010055-02 13
100696 06 1-203-010040-6 11 1-654-010061-16 04
100697 06 1210 15 1-654-010125-09 02
100698 07 1211 15 1-654-010125-09 07
1-007-010008 07 1224 16 1-664-010125-20 07
1-007-010025 07 12412318-1 11 1-654-010126-18 07
100764 11 12412330 11 170301215 09
100845 07 1271 16 170301215 09
100846 12 1272 16 1723 16
100846 13 1273 16 1766 15
100847 07 1274 16 1766 16
100848 07 1275 16 1-833-010001 15
100849 07 1276 16 1-861-010032-09 06
100861 07 1277 16 1-861-010032-11 12
100862 07 1-287-010008-01 11 1-861-010032-15 12
100865 07 1-297-010008-05 15 1-861-010032-15 13
100866 07 1-297-010008-07 15 1-861-010032-15 14
100867 04 1-297-010015-06 15 1-861-010032-19 07



PART PAGE
1-861-010032-21 04
1-861-010032-21 07
1-861-010032-25 02
1-861-010032-25 07
1-861-010034-11 14
1-861-010034-15 07
1-861-010034-17 07
1-861-010034-21 02
1-861-010034-21 07
1-879-010006 11
1-879-010007 11
1974 16
1976 15
1V0208 06
1/4-20HFLN 15
1/4FW 15
200013106 09
200013106 09
200300040 09
200300040 09
200300104 09
200300104 09
2021-12-88 06
203102-12-128 06
2062-12-125 07
2062-12-88 07
2062-8-6S 06
2062-8-85 06
210800205 09
210800205 09
2-181-010001 07
220000211 09
220000211 09
230010405 09
230010405 09
230010407 09
230010407 09
230010606 09
230010606 09
2356 15
2388 16
2389 16
2390 15
240000029 09
240000029 09
240000156 09
240000157 09
240000246 09
240000248 09
240011113 09

2-2

PART PAGE
240011114 09
240020059 09
240020059 09
240035156 09
240035157 09
240061246 09
240061248 09
250014150 09
250014150 09
2-557-010006 07
2-557-010097 07
2-879-010102 11
2-879-010105 11
2-879-010106 11
3-007-010039 11
3109 16
3-150-010186 15
3-161-010034 11
3-201-010001 11
3-238-010001 11
3-242-010216 07
3-242-010216 09
3-242-010217 07
3-242-010217 09
3-272-010021 11
3-272-010022 11
3-360-010014 12
3465L 04
346SL 07
3-482-010267 06
3-482-010288 11
3-482-010563 07
3-565-010770 14
3-573-010057 11
3-573-010438 11
3-711-010055 11
3-843-010008 15
3-843-010015 11
3-846-010152-03 06
3-846-010152-10 07
3-873-010117 15
3-873-010129-2 15
4050-4 07
516-22PTL 03
622-2967-003 11
622-2967-004 11
622-2967-014 11
622-2967-016 11
622-2967-020 11
68CA-2-2 11

PART PAGE
7820 01
7/8MACH BUSH 07
8010-4 07
905-54-107 15
AA-1703-10 14
C2001 15
C2001 16
NB-2-016 11
PMCK-AM-2538 09
PMCK-AM-2542 09
T120R 07



